

6mm low-E + 16mm + 6mm -  
 28mm dgu + 28mm

ig ht  
 ig ht











QUALITY MANAGEMENT SYSTEM  
CERTIFICATE

Shenzhen Sun Global Glass Co., Ltd

ISO 9001:2015

The Quality Management System for the following site:  
Shenzhen Sun Global Glass Co., Ltd  
No. 10, Floor 3, Qiyang Mansion, Luoyu, Xixiang, Longgang District, Shenzhen, China

By virtue of the Quality Management System, has been awarded this certificate for compliance with the standard ISO 9001:2015

The Quality Management System applies to the following site:  
Sales of Building Glass (Fixed Glass, Tempered Glass, Laminated Glass, Beveled Glass, Mirror Glass and Other Building Glass)

Issued on: 2014.05.23

Valid until: 2017.05.23

Surveillance Audit (The next time)

Renewed by: [Signature]

ISO 9001:2015

DECLARATION OF CONFORMITY

Labtest Laboratory

Certificate No.: LBTC1012008

EC Declaration of CPD Conformity

The following product has been tested by Labtest Technology Laboratory Ltd. with the testing standards and found in conformity with the EC Council Directive of 89/106/EEC. It is possible to use CE marking to demonstrate the conformity with the CPD Directive.

Report No.: LBTC1012008

Applicant: SHENZHEN SUN GLOBAL GLASS CO., LTD

Address: NO.10 FLOOR 3RD BUILDING QIYANG MANSION LONGGANG DISTRICT SHENZHEN GUANGDONG CHINA

Manufacturer: SHENZHEN SUN GLOBAL GLASS CO., LTD

Address: NO.10 FLOOR 3RD BUILDING QIYANG MANSION LONGGANG DISTRICT SHENZHEN GUANGDONG CHINA

Product: TEMPERED GLASS

Model No.: 5mm, 6mm, 8mm, 10mm, 12mm, 15mm

Trade Mark: N/A

Test Standards: EN 12150-2:2004

The applicant hereby declares that the product complies with the essential requirements in the above listed standards. The applicant is authorized to use this certificate in connection with the CE declaration of CPD conformity according to the Directive.

CE Marking

This certificate of conformity is based on a single evaluation of the submitted sample(s) of the above mentioned product. It does not imply an endorsement of the whole production and other relevant directives have to be observed.

DECLARATION OF CONFORMITY

Labtest Laboratory

Certificate No.: LBTC1012102

EC Declaration of CPD Conformity

The following product has been tested by Labtest Technology Laboratory Ltd. with the testing standards and found in conformity with the EC Council Directive of 89/106/EEC. It is possible to use CE marking to demonstrate the conformity with the CPD Directive.

Report No.: LBTC1012102

Applicant: SHENZHEN SUN GLOBAL GLASS CO., LTD

Address: NO.10 FLOOR 3RD BUILDING QIYANG MANSION LONGGANG DISTRICT SHENZHEN GUANGDONG CHINA

Manufacturer: SHENZHEN SUN GLOBAL GLASS CO., LTD

Address: NO.10 FLOOR 3RD BUILDING QIYANG MANSION LONGGANG DISTRICT SHENZHEN GUANGDONG CHINA

Product: Insulated Glass

Model No.: 5mm+6A+5mm, 6mm+12A+6mm, 8mm+12A+8mm, 10mm+12A+10mm, 12mm+12A+12mm

Trade Mark: N/A

Test Standards: EN ISO 12953

The applicant hereby declares that the product complies with the essential requirements in the above listed standards. The applicant is authorized to use this certificate in connection with the CE declaration of CPD conformity according to the Directive.

CE Marking

This certificate of conformity is based on a single evaluation of the submitted sample(s) of the above mentioned product. It does not imply an endorsement of the whole production and other relevant directives have to be observed.

TÜV Rheinland Nederland B.V.

Test report

Fast report relating to a glass product according to European standards EN 18806, laminated safety glass, concerning the product marked as laminated safety glass (L55) from manufacturer by SHENZHEN SUN GLOBAL GLASS CO., LTD.

Report number: RPT017-12

Date: 09. September 2017

Author: R. Schmitt

Client: SHENZHEN SUN GLOBAL GLASS CO., LTD  
No. 10, Floor 3, Qiyang Mansion, Luoyu, Xixiang, Longgang District, Shenzhen, China

Product number: RPT017

Product name: L55 (with 0.76mm PVB)

Number of pages: 16

As part of the test has been established a valid evidence to the product under evaluation by the national standard. It is possible to use this report as proof for the product under evaluation in the national standard.

SGS

SGS TEST REPORT

SHENZHEN SUN GLOBAL GLASS CO., LTD

NO.10 FLOOR 3RD BUILDING QIYANG MANSION LONGGANG DISTRICT SHENZHEN GUANGDONG CHINA

The following sample(s) has/have been examined and reported on behalf of the client as:

Sample Name: Glass

Test performed: Selected tests as requested by customer

Date of Report: Jul 19, 2014

Test Report: Jul 19, 2014 to Jul 23, 2014

Test result: Please refer to the following page(s)

SGS

Quality Authority Issued

Penetration Testing Laboratory, Inc.

Penetration Test Report

Report No.: PTL-17018

Page: 1 of 1

Issue Date: 08/01/2017

Item	Tested	Result	Accept	Remark	Pass/Fail
1	Visual	Pass	Pass	No visible defects observed	Pass
2	Water	Pass	Pass	No water penetration observed	Pass
3	Acid	Pass	Pass	No acid penetration observed	Pass
4	Alkali	Pass	Pass	No alkali penetration observed	Pass

Penetration Test Report

Author of Report: [Signature]

SGS